
CC1830F

4

6

1

7

2

5

14

3

11

12

15

8

9

10

13

20

17

16

1918

22

25

23

24

26

27

21

28

12

12



Parts List
1

7 *1

13 *1

2 *1(LF)

8 *1

14 *1

3 *1(LB)

9 *2

15 *1

4 *1(RF)

10 *1

5 *1(RB)

11 *1

6 *1

12 *3

*1

16 *1 17 *1

25 *2

18 *1

19 *1 20 *1 22 *1 23 *2 24 *1

26 *1 27 *2

21 *2

28 *1



Hardware List

(A) BOLT M6×15
         (34pcs)

(B) BOLT M4×8
         (6pcs)

(D) BOLT M6
         (3pcs)

(E) BOLT M6×50
         (4pcs)

(F) COTTER PIN  Ø1.2x21
                                      (4pcs)

(G) WHEEL PAD  Ø21x7
                     (2pcs)

(H) BOLT M5×10
         (4pcs)

(C) NUT M6 FLANGE LOCK
                                    (11pcs)



1 2

3 4

1

A 6PCS

2 3
4

5

A 5PCS

C 1PCS

F

8

9

IMAGE 2IMAGE 3

F 2PCS 2PCSG

G

E 4PCS

E

IMAGE 1

A

A

LB

LF

7

A

C

LFLB

6

10

RB

RF

RB

RF



5 6

7 8

D 2PCS

D

D

A 4PCS

C 4PCS

A
C

C

IMAGE 411
12

13

14

H 4PCS

H

15

16

A 6PCS

C 2PCS

A

A

C

26

27

AA



9 10

12

6PCSB

D 1PCS

B

B

IMAGE 5

A 1PC

C 1PC

A

C

A 4PCS C 2PCS

C

A

A

D

A 7PCS

A

A

17

19

18

IMAGE 6

A

11

B

12

12

A 1PC

C 1PC

2817

A C



13 14

15

20

IMAGE 7

IMAGE 8

IMAGE 9

22

23

F 2PCS

IMAGE 10

IMAGE 11

24

F

IMAGE 12

25

21

16


	CC1830F带网状前桌底层架说明书20170611-EBA Model (1)
	CC1830F带网状前桌底层架说明书20170611-EBA Model (1)
	CC1830F带网状前桌底层架说明书20170611-EBA Model (1)
	CC1830F带网状前桌底层架说明书20170611-EBA Model (1)
	CC1830F带网状前桌底层架说明书20170611-EBA Model (1)
	CC1830F带网状前桌底层架说明书20170611-EBA Model (1)
	CC1830F带网状前桌底层架说明书20170611-EBA Model (1)

